<EPA

United States
Environmental Protection
Agency

REFERENCE GUIDE

to Treatment Technologies for
Mining-Influenced Water

March 2014
_ U.S. Environmental Protection Agency EPA 542 R 14 001
Office of Superfund Remediation and Technology Innovation A -



Contents

L0001 (=] o PO P RO PP 2
ACronyms and ADDIEVIALIONS ........cveiiiieii et sre e e sraene s 5
NOLICE AN DISCIAIMET .......eii ettt e et enteesaesre et e e neesneenns 7
T T [N o1 A o] o PSSP RRTOPRPS 8
MEBENOUOIOGY ...ttt b bbbt e e b bbbt 9
Passive Technologies

Technology: ANOXIC LIMESIONE DIAINS ......cccuviiiiiiiiieiie ettt 11
Technology: Successive Alkalinity Producing Systems (SAPS).......cccciiiiiininieienc e 16
Technology: AIUMINGLOIO..........cc.oiiiiiiiiie bbb 19
[...]
Constructed : . . Full- . : . . ! coal mine drainage and
mine drainage. Constructed aluminum, copper, are biochemical processes, contaminants must be performance in Program lists the costs of . .
Wetlands scale metal mine drainage.

wetlands can be designed as
aerobic wetlands, anaerobic
horizontal-flow wetlands and
vertical-flow ponds (vertical-
flow wetlands).

zinc, cadmium,
nickel, lead,
selenium

Friendship Hill wetland,
Fayette County, Pennsylvania

Commerce/Mayer site,
Oklahoma

Copper Basin site, Tennessee
Keystone site, California

Hartshorne/Whitlock site,
Oklahoma

loading rate and retention time,
slope, substrate, vegetation,

sediment control, morphometry,

seasonality, and regulatory
issues.

monitored to maintain
ecological health of the
system.

Disposal of accumulated
material is required.

comparison to other
treatment technologies.

Dependency on local
climatic conditions, which
may lead to reduced
efficiency during colder
seasons.

Potential to become a
permanent feature of the
ecosystem, requiring long-
term maintenance.

constructed wetlands
treatment at between $0.15
and $1.00 (2013 USD) per
gallon of water treated.

Aluminum: 90+ percent
for coal mine drainage
and metal mine
drainage.

Copper: 80-90+ percent
for metal mine
drainage.

Zinc: 75-90+ percent
for metal mine
drainage.

Cadmium: 75-90+
percent for metal mine
drainage.

Lead: 80-90+ percent
for metal mine
drainage.

March 2014

80




Treated

Long-term

Technolo Technology Description . Scale Example Sites Operations . System Limitations Costs Effectiveness
9y 9y P Constituents P P Maintenance y
EcoBond can be deployed as a
solid an_d tllle_d into acid _ Reduced Al by 7
generating mine waste, or it can The EcoBond was not
. L . N . percent, Fe by 26
. . be applied as a liquid and effective at reducing zinc Compared to similar
Gilt Edge Mine, South . . percent, Mn by 55
. sprayed from a hydroseed and copper. technologies, EcoBond is -
EcoBond forms a chemical Dakota : . percent, Ni by 64
. . : cannon to apply the compound relatively expensive. The
chain that binds with metal S . . . ; percent, and sulfate by
: L . . to mine pit walls, high angle Since the chemicals are total cost of the implemented L
ions forming insoluble metal | Arsenic, aluminum, Clear Creek (Gregory Gulch . . EcoBond has a 1,000- . . 31 percent. Limited
. . mine slopes and waste piles, and X - applied with water, the technology at the Golden S
complexes, reducing cadmium, OU), Colorado . o year simulated durability ; ; : inhibition of copper and
: A - Full- environmentally sensitive areas, e reactions and subsequent Mines demonstration was .
EcoBond bioavailability. It producesa | chromium, lead, S that has been verified by - N zinc.
. - scale . . such as riparian zones along . effectiveness are limited to | $33,934 (2013 USD). The
reaction that proceeds at mercury, selenium, Golden Sunlight Mines, Inc., streambeds TCLP leaching the surfaces that can be er unit cost for this
ambient temperatures and zinc, radionuclides near Whitehall, Montana ' parameters. ; P The maximum percent
contacted. This makes technology was $10.06 .
does not produce secondary . . : . . reduction of total
. EcoBond is designed to react treatment at depth or in (2013 USD). That figure is
waste streams or gases. Frontier Hard Chrome, ; . e . er . . metals from the
. with the pyrite within 24 to 48 large stockpiles difficult, based on a unit equaling
Vancouver, Washington - : . EcoBond treated plot
hours. The pH stabilizes at an since the flow paths in 2,500 square feet.
. . was less than 50
environmentally safe level and, mine waste are complex. ercent
as a result, the available Fe+3 in P '
the system decreases.
A hybrid electrocoagulation-
microfiltration process was
tested in the laboratory using For some applications,
industrial wastewater from . . operating costs, including
. High energy consumption. .
copper production to remove electric power, replacement
selenium, arsenic, copper, lead, . of electrodes, pump
. ; . Raises the temperature of :
In electrocoagulation, water zinc and cadmium. Water was the water stream maintenance and labor, can
is treated using electrolysis pre-treated using lime . ) be less than $1.53 (2013 Not proven for full-
. . . o . . rendering the direct
with graphite or stainless neutralization and sedimentation : USD) per thousand gallons. | scale treatment of
. . . - Systems are expected to discharge of the water o
steel cathodes in conjunction . followed by electrocoagulation. ; ) ot mining wastes.
. Arsenic, copper, . require low maintenance | difficult. . T
with a metal anode. When a . After electrocoagulation, water - Capital cost is significantly
. . lead, zinc, total . . and minimal operator - .
. voltage is applied across the . Lab- was filtered using a . - less than alternative Heavy metals in water
Electrocoagulation . suspended solids, None e .| attention. The conductivity of the . .
electrodes, insoluble scale microfiltration flat sheet ceramic technologies. such as arsenic,

precipitates are formed from
ions of the metal electrode
and selenium, arsenic or
other metals present in the
water.

heavy metals,
phosphates

membrane. It then underwent a
final lime neutralization step.

Anode material selection is
dependent on wastewater
composition.

Electrocoagulation can reduce
sludge production significantly
compared to other chemical
processes such as iron reduction.

Regular replacement of
electrodes is necessary.

contaminated water must
be high.

Demonstrated to work
more efficiently when
lower concentrations of
pollutants are present and
pH is between 4 and 8.

A potential cost advantage of
the electrocoagulation
process is the generation of a
lesser amount of sludge. The
sludge is generally easier to
dewater and may be
beneficially recovered.

cadmium, chromium,
lead, nickel and zinc are
generally reduced by 95
to 99 percent.

March 2014

81




Treated

Long-term

Technology Technology Description Constituents Scale Example Sites Operations Maintenance System Limitations Costs Effectiveness
Electrocoriolysis is a
patenteq apparatus fOF . . One of the objects of
separating and removing lonizable metals, The technology is a ; .
o . i . the invention for the
ionizable components colloidal solids, continuous process, as d . -
. ; - ynamic mode is a
dissolved in water by particles and opposed to a batch process .
S ' : : . capacity of water
separating ionizable inorganic pollutants The technology removes metals, to achieve cost-effective
. . . ) . ; . . treatment of up to, but
substances into fractions by — besides copper, colloidal solids and particles, A system capable of being | operation. not limited to 1.5
Electrocoriolysis the action of electric other heavy metal and soluble inorganic pollutants incorporated into fixed or o ’
™ g ) Lab- . . . ; . million gallons per day
ELCOR current and of Coriolis force. | ions successfully scale Unknown from aqueous media by Unknown mobile units for ex-situ The energy used is only the (MGD) for a single
Liquid containing ionizable removed from introducing highly charged surface wastewater energy used in the . g
. : A . ) . mobile or transportable
components is continuously liquid streams by polymeric metal hydroxide treatment. electrolytic process. For unit
fed in the apparatus, and the ELCOR™ thus far species. commercial ELCOR™ '
purified solvent and the include Cd+2, devices, all sources of
. ) Recovery of water of
solute in a concentrated Zn+2, Mn+2, Fe+2, energy consumption must be .

) . ; adequate purity for
solution are continuously and Fe+3 included. reuse (e.g., irrigation)
removed while the liquid is 9. 19 '
rotated.

The ED stack must be
L . EDR works the same way as disassembled, Total dissolved solids
Electrodialysis (ED) is an : . .
electrochemical separation ED, except thaf[ the polarity of mechanically cleaned and | (TDS) economical up to _ _
. N the DC power is reversed two to | reassembled at regular 8,000 mg/L, but often run When combined with
process in which ions are . . ;
. four times per hour. When the intervals. at waters of 1,200 mg/L reverse osmosis at
transferred through ion L . -
o exchange membranes by Arsenic. radium B . polarlty_ is reversed, the source South African mine, t_he
Electrodialysis . . . ' Full- | Unspecified mine, South water dilute and concentrate The concentrate waste pH: 2.0to 11.0 system treats MIW with
means of a direct current nitrate, dissolved . Unknown .
Reversal (EDR) ; i - scale | Africa compartments are also reversed | stream, electrode 5,000 mg/L TDS with
voltage. EDR is a variation solids - . i ! .
. and so are the chemical cleaning flows, and Iron (Fe+2): 0.3 ppm high calcium sulfate
on the ED process, which . he el d hi iduals f h q
uses electrode polarity reactions at the electrodes. This | residuals from the _ content down to <40
. polarity reversal helps prevent pretreatment process will | Mn (+2): 0.1 ppm mg/L TDS.
reversal to automatically he f ion of scal h b £ ical
clean membrane surfaces the formation of scale on the e a part of a typica
' membranes. waste stream flow and H2S: up to 1 ppm
will require disposal.
Solar evaporation ponds and Solar evaporation is likely
enhanced evaporation systems unsuitable for metals
have been examined for . removal from MIW due to | The cost of constructing
. Sediments accumulated - - i
selenium treatment. Enhanced - - the prevailing cold climate | additional storage ponds and
. during evaporation ?
evaporation system accelerates T where operations are the added cost of cleanup
. . require disposal. ; .
evaporation rates by spraying typically located. and revegetation are often
water in the air. The use of . prohibitive.
. Land-based mechanical .
mechanical evaporators can . - Enhanced evaporation .
_ . evaporation machines Evaporation ponds
Evaporation is the produce concentrated brine . - system has not been Lower costs because the .
i ation of i followed b lizati require more attention if lied hnol ¥ | reduced selenium
Evaporation vaporization of pure water to Selenium Pilot- San Joaquin, California ollowed by crystallization, wind direction varies applied to MIW treatment. | technology relies on solar concentrations by only
concentrate contaminants as a scale ' drying and solid waste disposal. radiation for evaporation.

solid or in a brine stream.

Requires minimal energy and no
pre-treatment.

Mechanical evaporation
machines can rapidly increase
the evaporation process, with up
to 14 times more efficiency than
space taken by the same area of
pond.

greatly and if the site is
sensitive to spray droplet
drift.

A pond-based unit
requires less operator
attention.

Risk of infiltration to
ground water (depending
on liner type) could occur.

May pose a risk to
wildlife. An ecological
risk assessment should be
performed prior to
implementation.

Evaporation pond treatment
in the San Joaquin valley
cost $754 USD per acre-foot
of treated water, with $3.3
million/year (2013 USD) for
O&M.

25 percent in the San
Joaquin Valley.

March 2014




Treated

Long-term

Technolo Technology Description . Scale Example Sites Operations . System Limitations Costs Effectiveness
9y 9y P Constituents P P Maintenance y
Consistent removal to
Oxidation of ferrous iron to regulgtory levels of
O . selenium has not been
ferric iron and formation of .
. S proven. At the Garfield
ferric hydroxide is a common
reaction in water that causes iron Wetlands-Kessler
staining because the ferric Potential release of Springs site, water
Ferrihydrite adsorption is a g becal Iron residuals with selenium from ferrihydrite contained 1,950 pg/L
- | hydroxide is insoluble and . . ; . S E
two-step physical adsorption . o adsorbed selenium will residuals. selenium, primarily as
. . . readily precipitates from water. . : . . . )
process in which a ferric salt o require thickening and selenite. Using an iron
' Oxidation of water soluble . . . . . Cost of a 1 MGD treatment ;
is added to the water source : O dewatering for disposal Gravity sedimentation . . concentration of 4,800
. . . Kennecott Utah Copper ferrous iron to ferric iron is the - . - system is estimated at $11.8
Ferrihydrite at proper conditions such that . - as solid waste. Will may be required to - . mg/L, the mean effluent
- : . . . Full- | Corporation Garfield most common method of . o ; . million (2013 USD), with an . X
Adsorption (Iron a ferric hydroxide and Selenium, arsenic . S . require toxicity separate iron solids and - selenium concentration
LN . : I, scale | Wetlands-Kessler Springs removing iron from water. This . . estimated annual O&M cost
Co-Precipitation) ferrihydrite precipitate results ; : . characteristic leaching adsorbed metals from the . was 90 pg/L. The
. . Kennecott North site, Utah process is relatively fast at pH . ; of about $4.3 million (2013 .
in concurrent adsorption of . procedure (TCLP) testing | water matrix. minimum reported
. values above 6.5 and very rapid : uUsD). . .
selenium on the surface. Also at a pH of 8.5 or above to determine whether or selenium concentration
known as iron co- P ' ' not the sludge should be High operational costs was 35 ug/L.
precipitation. Pretreatment to optimize pH disposed of as hazardous | typical of chemical _ _
. . waste. treatment. Selenium removal is
might be required.
not proven to less than
Flow equalization required as lon exchange capacity for S ug/L.
. selenium can be greatly
part of the treatment train. S
reduced by competing ions
(e.g., sulfates, nitrates).
In thi fr r,afluid i .
this type of reactor, a flu d. S Total installed cost for a 1 . .
passed through a granular solid L At a pilot test with a
: .2 . MGD system is estimated at
material at velocities sufficient . . . o flow rate of 1 gpm,
L . Requires daily cleaning . $11.8 million (2013 USD). .
to suspend or fluidize the solid . . Presence of excess nitrates total selenium
- . . . of the influent strainer, . = The annual O&M cost for
In a fluidized, or pulsed, bed media. Media types include sand necessitates sufficient . - decreased from 520
. . - tank walls, recycle tank the same system is estimated
reactor, contaminated water and activated carbon media that and pining due to carbon or energy source, at $3.2 million (2013 USD) pg/L to 380 pg/L.
is passed through a granular are manufactured to exacting Nd pIping leading to additional ' '
. . . e biological growth. . .
- solid media at high enough . . specifications for hardness, biomass. . . Envirogen FBR
Fluidized Bed velocities to suspend or Selenium, Pilot- San Joaquin, California shape, size, uniformity, densit A recent third-party analysis technolo
Reactor (FBR) P perchlorate, nitrate | scale quin, Pe, : Y y Envirogen FBR systems performed for the North 9y

fluidize the media, creating a
completely mixed reactor
configuration for attached
biological growth or biofilm.

and impurity levels.

FBRs allow for shorter
residence times for treatment
and a smaller overall footprint
due to the vertical orientation of
the vessels and the efficiency of
treatment.

are designed to be
operated continuously —
they do not require
cyclical backwash
operations.

External carbon source
may be required.

Waste biomass may be
hazardous waste.

American Mining Council
showed that initial capital
costs for an FBR system can
be one-third or less the cost
of a packed bed reactor
system designed for similar
treatment requirements.

demonstrated the ability
to achieve <5 ppb
selenium over a 10-
month period in treating
mining leachate at a
U.S.-based coal mining
site.

March 2014

83




Treated

Long-term

Technology Technology Description Constituents Scale Example Sites Operations Maintenance System Limitations Costs Effectiveness
;Znaexgl?;:%e 'Sstge?gri::zolif:d Once ion exchange sites Generally greater than
Iow—goncent?atior? contaminants. | ©" the resin are Pre-filtration may be 90 percent recovery
' ' and often requires pre-treatment completely full, the resin needed to remove rates_, given resin
lon exchange is the reversible rior to anplication must be regenerated in suspended solids that specificity for target